
 

 

PRE-FEASIBILITY REPORT (PFR) 
for 

PROPOSED TECHNICAL AMMONIUM NITRATE PROJECT 
FOR MANUFACTURING OF TECHNICAL AMMONIUM 
NITRATE, WEAK NITRIC ACID AND CONCENTRATED 

NITRIC ACID WITHIN CFCL’S EXISTING PREMISES 

 
at 

P.O. Gadepan, District- Kota, Rajasthan- 325208 
(Schedule 5(a)-Category A) 

Proposed By: 

 
M/s Chambal Fertilisers and Chemicals Limited (CFCL) 

P.O. Gadepan, District- Kota, Rajasthan- 325208 

Environmental Consultant: 

 
EQMS INDIA PVT LTD. INDIA 

(NABET Accreditation No-NABET/EIA/1922/RA 0197) 
304-305, 3rd Floor, Plot No. 16, Rishabh Corporate Tower, 

Community Centre, Karkardooma, Delhi – 110092 
Phone: 011-42270087, 43062757 

Website: www.eqmsindia.com ; E-mail: eqms@eqmsindia.org 
[...]
draw raw water from Kalisindh River, where rainwater is harvested and stored in riverbed. CFCL 

has agreements with Water Resources department for raw water offtake from riverbed. The total 

water drawn from this source shall be within current limits prescribed for existing plants. Total 

approved drawl quantity is 30 cusec water (20 + 10) equivalent to 73,440 KLD. 

 

3.6.2 Electricity & Fuel Requirements 

As per EC: 

The power requirement of the existing plant (55 MW) is being met by inhouse Captive power plant 

and Grid supply. The power is being generated by Natural gas-based turbine. The flue gas from 

turbine is being used as feedstock in HRSG  to generate steam for plant operations. Plant is also 

having additional source of power supply from state grid for backup. Emergency power generator 

sets of 1.6 MW, 2.5 MW and 2.4 MW capacity are installed to keep the most essential equipment 

inline in the event of temporary power failure and to provide a safe shutdown of the plants in case 

of prolonged power failure. 

After Expansion: 

After proposed Expansion, there shall be requirement of additional 5 MW power. Electrical supply 

will be supplied from State Electricity Grid. Part supply may be from existing captive generation if 

required.  Additional, Emergency diesel generator (EDG) of 1.2  MW capacity shall be installed to 

meet power requirements of plants in emergencies like power failure etc.  



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  63 | P a g e  

 

The details of Power requirement and power backup are given in Table 2. 

3.7 Quantity of waste to be generated (liquid and solid) and scheme for their management 

/disposal 

3.7.1 Wastewater generation & Management plan 

As per EC: 

Industrial Effluent: The total effluent generation from existing plant is 11305 KLD. This effluent is 

treated in respective treatment facilities (ETP, RO-ZLD Plant). G-III effluent is treated in RO-ZLD 

Plant and permeate is recycled as cooling water make up. Treated effluent from G-I and G-II 

Plants is used for irrigation in green belt with in CFCL’s premises or discharged into River 

Kalisindh only during rainy season as prescribed in amended EC dated 16/11/2021. 

Domestic: Total domestic effluent from existing plant is 1272 KLD which is being treated in three 

nos. of STP and reused in gardening. 

After Expansion: 

After proposed expansion, total industrial effluent generation will increase from 11305 KLD to 

12746 KLD. Proposed plant industrial effluent generation will be 1441 KLD, out of which 1440 

KLD wastewater will be treated in new installed ZLD unit and recycled as cooling water make-up. 

Remaining 1 KLD oily wastewater effluent generated mainly from rotary equipment’s in proposed 

plant will be collected and routed to oil separator in existing ETP for oil separation. 

Additionally, 20 KLD domestic effluent will be generated from proposed new plants. After 

proposed expansion, domestic effluent will increase from 1272 KLD to 1292 KLD which will be 

treated in existing Sewage treatment plants and further disposal into irrigation network with the 

CFCL premises.  

3.7.1.1 Process Description for Different Wastewater Treatment Schemes 

1. Proposed 

Process Condensate  

Maximum quantity of process condensates shall be recycled within the plants. Process 

condensate generated in Ammonium Nitrate (AN) plants will be reused in Nitric acid plant and/or 

Prilling sections. Surplus quantities will be treated and used as cooling tower make-up. Process 

condensate generated within Concentrated Nitric acid plant will be utilized within the plants.   

Turbine and Steam Condensate 

Turbine condensate generated at different condensers of steam turbines and steam condensate 

from heat exchangers are pure streams and free from any contamination. These streams shall be 

recycled as Boiler feed water after adequate treatment.  

 



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  64 | P a g e  

Boiler water blowdown 

Boiler water blowdown stream contains small amount of dissolved solid and phosphate. This 

stream will be used as cooling tower makeup water within the plants. 

Cooling Tower blowdown / Side-stream filter backwash  

Cooling towers blowdown and side-stream filter backwash effluent water will be treated in ZLD 

unit and reused as cooling tower make-up water. 

Oily water 

Very small quantity of oily wastewater will be generated from different rotary equipment of plants. 

Such small quantity will be collected in a pit and pumped to existing Oil separator unit for oil 

separation.  

Rainwater / used fire-water  

Normally such stream will not be generated, except in case of rains and fire water usage. If 

contaminated, liquid effluent will be collected and recycled through ZLD unit. Garland drains shall 

be provided with sluice gates to hold such water if contaminated.  

Sewage effluent 

Sewage effluent will be generated from plants and offices. This sewage will be collected and 

transferred to existing sewage treatment plants for treatment and reuse in irrigation network.  

2. Existing 

A systematic approach was followed to segregate the waste waters based on their characteristics. 

a) Ammonia Process Condensate Treatment 

In Ammonia Plant, process condensate is mainly of two types. Overhead condensate is available 

after condensation of moisture from the carbon-di-oxide in the overhead coolers. This condensate 

carries dissolved carbon-di-oxide. Other condensate is generated from process gas containing 

Ammonia and Methanol. 

These condensates are treated in process condensate stripping unit Stripping is carried out with 

steam. Ammonia of this stripper is recycled back to primary reformer and bottom purified product 

is sent to water Demineralization Plant for further polishing. The polished water is recycled as 

Boiler Feed Water which reduces consumption of water and controls pollution. The design flow of 

this wastewater is 2208 M³/D. 

During any upset in stripping section condensate is stored in a three days capacity Guard Pond 

for reuse. The stripper has extra capacity to take additional load. 

The performance data are presented below:- 

Parameter Unit 
Design  Actual Performance 

Inlet Outlet Inlet Outlet 

Ammonia Mg/l 500 10 450-500 2.5 

Carbon-di-oxide Mg/l 600 10 500-600 6 



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  65 | P a g e  

Methanol Mg/l 1000 20 600-700 12 

 b) Urea Process Condensate 

The process condensate of Urea plant contains Ammonia, Urea and carbon-di-oxide. The 

condensate treatment system is integrated in the process and is provided with a Hydrolyser to 

hydrolyze urea and recover Ammonia by distillation. Deep hydrolysis of Urea and proper stripping 

of Ammonia and Carbon-di-oxide give purified water suitable for recycling as boiler feed water. 

This not only helps in pollution control but also reduces consumption of water. Design flow of this 

water is 1368 m³/ D. 

 As in Ammonia Plant, in case of any disturbance in treatment section, condensate is collected in 

Urea Guard Pond of three day capacity for reuse. 

 The Urea is subjected to thermal hydrolysis into Ammonia and Carbon-di-oxide under pressure. 

The Ammonia and Carbon-di-oxide are recycled to the process after stripping. The bottom purified 

water is sent to the water Demineralization Plant for further polishing to use as Boiler Feed Water. 

The average performance data are presented below:- 

Parameter Unit 
Design 

Actual 
Performance 

Inlet Outlet Inlet Outlet 

Urea Mg/l 500 10 450-500 2.5 

Ammonia Mg/l 600 10 500-600 5 

Carbon-di-
oxide 

Mg/l 1000 20 600-700 5 

c) Turbine Condensate 

Turbine condensate generated at different condensers of steam turbines is pure and free of 

contamination. This is sent directly to water demineralization plant for use as boiler feed water 

after polishing. 

 d) Steam Condensate 

Steam condensate from heat Exchangers of Urea Plant is used as Boiler Feed Water after 

polishing in the water Demineralization Plant. 

e) Water Pre-treatment Plant 

Two types of wastes are generated in water pre-treatment plant (WPT). 

 1.  Clarifier sludge. 

2.  Sand filter back-wash. 

Sludge generated from clarifier is in slurry-form and is taken to a centrifuge. Clear waste water is 

then taken to Effluent Treatment Plant or raw water reservoir as per the quality of the water. Solid 

cake from centrifuge consisting of mainly silt is sent to demonstration farm. 

Sand filter back wash water does not contain high quantity of suspended solids. This water is 

again recycled to water pretreatment plant. Thus, entire quantity of wastewater (1092 M3/D) is 

recycled and solid cakes are reused in the demonstration farm. 



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  66 | P a g e  

 f) Wastewater from Demineralization Plant 

Demineralization Plant wastewater is generated due to regeneration of ion exchange resin 

columns. The wastewater is highly acidic or highly alkaline depending upon the regeneration 

cycle. This is taken to a neutralization pit for pH correction by mutual mixing. The neutralized 

wastewater is routed to the Effluent Treatment Plant. 

g) Waste water from Laboratory 

The small quantity of waste water that generates during the laboratory analysis is transported to 

the neutralization pit of water demineralization plant. 

h) Cooling Towers 

Two types of wastes are generated in Cooling Tower 

1.  Cooling Tower Blow Down 

2.  Cooling Tower Side Stream Filter Back-Wash water 

Non-chromate cooling water conditioning system is practiced in all the cooling towers. The 

blowdown water contains 1200-1500 mg/L total dissolved solid and 4-8 mg/L phosphate. The 

blowdown water is routed to effluent treatment plant where it is mixed with other waste water. 

Filters back wash water and cell basin blow down are also transported to the Effluent Treatment 

Plant. 

i)  Oily Waste water 

Oily waste water from different sections in all Ammonia and Urea Plants is collected in a pit and 

then pumped to the Oil separator unit in Effluent Treatment Plant facility. 

Flocculation of emulsified oil takes place by treatment with alum and polyelectrolyte. Oil layer on 

the top is skimmed out and collected in drums. Clear waste water is taken to Effluent Treatment 

Plant. Oily sludge generation is very small. It is collected in drums and composted in 

Demonstration farm. 

Final Effluent Management 

a) Effluent Treatment plant 

The waste waters from various sources as indicated earlier arc transferred to Effluent Treatment 

Plant (ETP). Here, pH control and stabilization of waste waters take place. Different effluent 

streams as described above get thoroughly mixed in six compartments of mixing chamber. From 

mixing chamber effluents flow into a stabilization section followed by settling tank. Sedimentation 

of the suspended particles takes place in the settling tank. 

The treated wastewater of the effluent treatment plant is pumped to the two large Holding Ponds. 

b) Holding Ponds 

The total capacity of two holding ponds (HP) is 90000 cubic meter each. These ponds are suitable 

for retaining treated wastewater for more than three months. Most of the treated effluent water 

from Holding Pond is sent to the Reverse osmosis plant and irrigation network except during 



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  67 | P a g e  

monsoon when it is discharged to Kalisindh riser. This is discharged through two six km long 

underground HDPE pipeline having diffusers anchored on the riverbed. 

Treated wastewater of the Holding Pond always complies with the standards of the Rajasthan 

State Pollution Control Board & Environment Protection Act Rules. 

Block Diagram of Existing ETP is given in Figure 19. 

c) Sewage Treatment and Disposal Scheme 

Total Sewage generation from all plant and colony is about 1000 M³/day which is treated in three 

no’s STP plants.  For phase-I & II plants the adopted sewage Treatment scheme is based on 

extended aeration process and clarification in clarifier and tube settler respectively. 

In phase-III plant, in addition to extended aeration process. The equalized sewage is pumped into 

the Anoxic tank forwarded by MBBR tank where biological treatment on the sewage takes place. 

It is also provided with diffuser system at the bottom of the Tank for aeration and with MBBR 

media for enhanced surface area for microbial development. Aeration helps in maintaining the 

Dissolved oxygen levels in the reactor. The MLSS (Mixed Liquor Suspended Solids) carry out the 

biological degradation of the effluent. The overflow is taken in the Secondary Clarifier where 

clarification of the liquid takes place. The overflow from the Secondary Clarifier is sent to the 

clarified water tank where sodium hypochlorite is dozed for disinfection purposes. This disinfected 

water is then pumped though a pressure sand filter and subsequently through an activated carbon 

filter where the color and odor from the sewage is removed. The treated water from ACF to pass 

through UV system to remove the traces of organic. This treated water is used for horticulture 

purpose.  



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, Weak Nitric Acid and Concentrated Nitric Acid within 
CFCL’s Existing Premises at P.O. Gadepan, Kota, Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  68 | P a g e  

 

Figure 19: Block Diagram of Existing ETP System 



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  69 | P a g e  

d) Reverse Osmosis Plant  

4800 KLD Reverse Osmosis plant is installed to treat all Phase-III effluent along with some Phase-

1 & Phase-2 effluent. 

The HP effluent is pumped to the Stilling Chamber with Oil & Grease Trap. A slotted pipe skimmer 

has been provided to remove the floated oil layer. Effluent from stilling chamber outlet is entered 

in the Flash Mixing Chamber; here Lime/Dolomite solution, hypo, PE, soda ash and coagulant are 

dosed for silica & hardness reduction. The solids formed during the chemical reaction are 

separated in the clarification zone of downstream High Rate Solids contact Clarifier (HRSCC). The 

clarified water from the outlet of HRSCC is collected in the Clarified Water Tank and pumped to 

the Dual media Filters & Activated Carbon Filter followed by UF for further treatment. 

The settled sludge from HRSCC is periodically drained to the Sludge Pit. Sludge from sludge pit is 

pumped to a Centrifuge for further sludge dewatering. Centrate from Centrifuge is led to Flash 

Mixing Chamber. The dewatered sludge from Centrifuge outlet is disposed to TSDF Udaipur. 

 Filtered water from the ACF is fed to Ultra Filtration unit to reduce the fine suspended / colloidal 

impurities. UF unit is back flushed automatically based on pre-set frequency.  The Ultra filtration 

membranes are back-flushed by UF permeate water. Permeate from the ultra-filtration system is 

collected in UF Permeate Tank.  

UF permeate from UF Permeate Tank is passed through the Micron Cartridge Filter of 5 Micron 

nominal rating for further fine (micron) filtration prior to RO inlet. 

Provision of Antiscalent and HCl, Sodium Meta bi-sulphite dosing prior to Cartridge Filter has been 

made for dechlorination. The cartridge filtered water is pumped to the RO-I block using HP pumps. 

Permeate from RO-I is collected to common RO Permeate Tank. RO-I reject is led to RO-I Reject 

Tank and passed through RO-II skid by reject RO-II feed pump. 

RO-I Reject is passed through the Micron Cartridge Filter of 5 Micron nominal rating for further fine 

(micron) filtration prior to RO-2 inlet 

The reject from RO-I reject tank is pumped to the RO-II block using HP pumps. Permeate from 

RO-II is collected to RO Permeate Tank. This permeate is used as cooling tower make up. 

RO-II reject is led to MEE (Multi Effect Evaporator) Feed Tank. 

e) ZERO LIQUID DISCHARGE 

 456 KLD Zero Liquid Discharge plant is installed to treat RO reject. RO Reject is concentrated in 

Five Effect Evaporator followed by Pusher Centrifuge. Feed is flow in forward feed manner in 

evaporators. All effects are Forced Circulation type. 

RO reject from MEE feed tank is transferred by MEE feed pumps. The feed is preheated by series 

of pre heaters. First the feed enters the Preheater–1 where the feed is heated by process 

condensate. From Preheater-I feed enters to next preheater-2 where the feed is heated by the 

partial vapors from calendria -5 and so on. 

After preheater-6 the feed enters into the first effect in duct of vapor liquid separator for Effect-1. 

When the desired level in Vapour Liquid Separator (VLS-1) is reached than RO reject is kept in 



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  70 | P a g e  

recirculation by starting pump to maintain tube side velocity and to achieve desired heat transfer 

coefficient. The same pump is used for recirculation and to transfer RO reject to next effect. 

Similarly, when the desired level in VLS-2 is reached the RO reject shall be transferred to next 

stage up to 5th stage. Finally RO reject is collected in Thickener tank, where pusher centrifuge is 

separate out salts and mother liquor. Mother liquor is recycling back to 5th stage VLS. 

Saturated steam is fed to the inlet of Ejector as a motive fluid. Partial Vapors from effect I is sucked 

by Ejector to mix up with live steam which is given to shell side of 1st effect calendria. The effluent 

mass which is in recirculation through calendria –1 is flashed in Vapor liquid separator-1. 

The vapors generated in Vapor liquid separator-1 is go for next Calendria-2 and so on. Finally 

vapour from VLS-5 is entering in Surface condenser where vapour is condensed by cooling water 

and is mixed up with process condensate of Calendria-5. This is final product of ZLD plant. Whole 

plant is running under vacuum. 

The outlet characteristics of different treatment scheme is given below in Table 11. 

Table 11: Outlet Characteristics of ETP 

Parameter Unit DM Plant 
Cooling 
Tower 

ETP 
Holding 

Pond 

pH (at 25 degC) --- 6.4 7.5 7.1 7.6 

COD mg/l 78.9 26.5 75.3 74.3 

BOD (3 days at 27 degC) mg/l 16.2 14.2 13.7 13.3 

Total Suspended Solids mg/l 86.4 11.2 9.5 12.6 

Oil & Grease mg/l 0.37 0.54 0.73 0.96 

Free Available Chlorine mg/l *BDL 0.2 0.1 *BDL 

Zinc and Zn mg/l 0.004 0.36 0.24 0.16 

Phosphate as P mg/l 0.86 1.87 1.35 1.48 

Ammonical Nitrogen as N mg/l 6.4 0.36 9.3 13.8 

Total Kjeldhal Nitrogen mg/l 22.3 26.9 26.7 28.6 

Nitrate Nitrogen as N mg/l 4.5 5.6 6.1 6.9 

Free Ammonical Nitrogen mg/l 0.21 0.01 0.34 0.55 

Iron as Fe mg/l 0.26 0.19 0.27 0.36 

Arsenic as As mg/l *BDL *BDL *BDL *BDL 

Hexavalent Chromium as 
Cr+6 

mg/l *BDL *BDL *BDL *BDL 

Total Chromium as Cr mg/l *BDL *BDL *BDL *BDL 

Cyanide as CN mg/l *BDL *BDL *BDL *BDL 

Vanadium as V mg/l *BDL *BDL *BDL *BDL 

*BDL Below Detection Limit 

  



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  71 | P a g e  

3.7.2 Solid & Hazardous waste generation & Management plan 

There will be slight increase in the Municipal waste/Hazardous waste/Industrial waste from 

proposed plant which will be disposed as per applicable norms. There is generation of different 

kind of Industrial wastes from production process and other activities. Hazardous waste is being 

sent to Authorized Recycler/TSDF site while other solid wastes are segregated in 

recyclable/salable and non-salable/non-recyclable waste. Salable/recyclable waste are sold to 

approved recycler/vendor and non-salable/non-recyclable waste sent to Udaipur, TSDF.  

Details of Waste generation are given below in Table 12. 

Table 12: List of Hazardous Waste 

Sr. 
No 

Name of 
Waste 

Source of 
Generation  

Category As per EC 
Proposed/
Additional 

After 
Expansion Disposal Method 

1 
Discarded 
containers, 

drums 

Receipt, 
storage and 
handling of 

raw / 
packing 

materials 

Sch-I/33.1 1000 nos. 
per year 

500 nos. 
per year 

1500  nos. 
per year  

Collection in 
drums, storage 
and transportation 
to authorized 
recyclers / 
authorized TSDF. 

2 
Used/Spent 

Oil 

Process / 
rotary 

machines / 
transformers 

Sch-I/5.1 107 MTPA 20 MTPA 127 MTPA Collection in 
drums, storage, 
transportation and 
sales to 
authorized 
recyclers. 

3 
Spent 

Catalyst 
Process 

Sch-I/18.1 660 MTPA 0.2 MTPA 
 
 

660.1 
MTPA 

Regeneration / 
Recycle through 
catalyst supplier 

4 

NOx 
abatement 

Spent 
Catalyst 

Nitric Acid 
Plant 

Sch-I/18.1 0 10 MT in 5 
years 

10 MT in 5 
years 

Collection in 
drums, storage 
and transportation 
to authorized 
recyclers / 
authorized TSDF. 

5 

Chemical 
sludge from 
wastewater 
treatment 

Wastewater 
treatment 
schemes 

Sch-I/35.3 17000 
MTPA 

900 MTPA 17900 
MTPA 

Chemical Sludge 
from wastewater 
treatment scheme 
is being disposed 
to cement plants 
for co-processing / 
TSDF, Udaipur 

6 

Contaminat
ed cotton 
waste or 

other 
cleaning 
materials 

Maintenanc
e and 

cleaning 
activities 

Sch-I/33.2  12 MTPA 5 MTPA 17 MTPA Collection, 
storage and 
transportation to 
Common 
incinerator 

•  



PFR for Proposed Technical Ammonium Nitrate Project for Manufacturing of Technical Ammonium Nitrate, 
Weak Nitric Acid and Concentrated Nitric Acid within CFCL’s Existing Premises at P.O. Gadepan, Kota, 
Rajasthan by M/s Chambal Fertilisers and Chemicals Limited  

 

 
EQMS India Pvt. Ltd.  72 | P a g e  

• The municipal solid waste generation at the plant area and township is being segregated in 

biodegradable waste and recyclable waste. Recyclable waste is being sold off to authorized 

vendors. Biodegradable waste is being feed to onsite Bio-gas plant. The biogas is used for 

cooking in CFCL Guest House, and the liquid manure is used for horticulture. The filtered liquid 

is recycled back into the digester. Same practices shall be followed in the proposed plant. 